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TEST REPORT DECLARE

Applicant .|| Netradyne Inc
Address :ll 9171 Towne Centre Drive, Suite 110, San Diego, CA 92122
Equipment under Test .|| Driveri
Model No .|| D-450
:\h !
Trade Mark 1" netradyne
Manufacturer ;| Netradyne Inc
Address ;| 9171 Towne Centre Drive, Suite 110, San Diego, CA 92122

Test Standard Used: FCC Part 15E 15.407
Test procedure used: ANSI C63.10-2013 and KDB 789033 D02 General UNII Test Procedures New Rules
v02r01 .

We Declare:
The equipment described above is tested by AA Electro Magnetic Test Laboratory Private Limited and in the

configuration tested the equipment complied with the standards specified above. The test results are contained in this
test report and AA Electro Magnetic Test Laboratory Private Limited is assumed of full responsibility for the
accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the

requirement of the above FCC standards.

Disclaimer: The * Information are provided by Manufacturer and it is verified through the Request form and Marking
Label, AA Electro Magnetic Test Laboratory is not responsible for the above information accuracy.

Report No: AAEMT/RF/240830-01-04

Date of Test: Aug 30 ~ Oct. 18, 2024 Date of Report: |Nov. 29s, 2024

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of AA Electro Magnetic Test Laboratory Private Limited
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1. SUMMARY OF TEST RESULTS
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The EUT have been tested according to the applicable standards as referenced below.
FCC Part15 (15.407) , Subpart E
Description of Test Item Standard Results
AC Power Line Conducted Emissions FCC §15.207/ RSS-Gen PASS
Spurious Radiated Emissions FCC 815.209(a), 15.407(b) PASS
26 dB and 99% Emission Bandwidth FCC §15.407(a) PASS
Maximum Conducted Output Power FCC 8407(a) (1) PASS
Band Edges FCC §2.1051, §15.407(b) PASS
Power Spectral Density FCC 8§15.407(a)(1) PASS
Spurious Emissions at Antenna Terminals FCC 82.1051, §15.407(b) PASS
Antenna Requirement FCC §15.203 PASS
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2. GENERAL TEST INFORMATION

A

2.1. DESCRIPTION OF EUT

*EUT Name . |Driveri

*Model Number . |D-450

*Derivative model No.: : |D-450A,D-455

Power supply 1 |DC 12V, 5A
WiFi:

802.11a/n(HT20)/ac(VHT20):
 5180MHz~5240MHz; 5745MHz~5825MHz
* 802.11n(HT40)/ac(VHT40):
5190MHz~5230MHz; 5755MHz~5795MHz
802.11ac(VHT80):5210MHz; 5775MHz

" [802.11a/n: BPSK/QPSK/16QAM/64QAM

* |802.11ac: BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM
802.11a:6,9,12,18,24,36,48,54Mbps;
802.11ac(VHT20):MCS0-MCS8

Data Rate - |802.11ac(VHT40/80):MCS0-MCS11
802.11n(HT20):MCS0-MCST7;
802.11n(HT40):MCS0-MCS7;

Operation frequency

Modulation

*Antenna Type: : |Flexible PCB Antenna
*Antenna Gain: : |5.5dBi

“H/W No. . [103-00-00006

*S/W No. - 113.0.19

Battery T IN/A

Date of Receipt . |Aug. 30, 2024
Condition of Sample on receipt Good

1 .For a more detailed features description, please refer to the
Note: manufacturer’s specifications or the User's Manual.
2. Antenna gain and antenna type provided by manufacturer.

Opinions and Interpretations: |: |Seethespecific Note/ Annexure-if any-in-the-whole /full report/NA

6 | Pa ge Plot N0.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LA/TRF/ FCC-15C/24_01_REV0



\‘\\\\‘&//'7&
. . .. Py St
AA Electro Magnetic Test Laboratory Private Limited ili:{m&&
LY e =
% /,ﬁ\\\‘\\\ {ACCREDITED)
Certificate#5593.01
Report No.: AAEMT/RF/240830-01-04
Channel List
802.11a/n/ac (20MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 44 5220 48 5240
149 5745 153 5765 157 5785 161 5805
165 5825 - - -- -- - -
802.11n/ac (40MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
38 5190 46 5230 151 5755 159 5795
802.11ac  (80MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
42 5210 - - - - 155 5775
2.2. ACCESSORIES OF EUT
BEsEHeN of Shielded Type Ferrite Core Length
Accessories P g
AC
ADAPTER N/A N/A N/A
2.3. ASSISTANT EQUIPMENT USED FOR TEST
I?escrlptlop of Manufacturer Model number or EMC Compliance SN
Assistant equipment Type
Laptop DELL Latitude 3490 - 5M2Z1W2
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Cal.Due
No Test Equipment Manufacturer Model No Serial No Cal. Date Date
F.ohde and ~
2023/02/13 2025/02/13
1 Spectrum Analyzer Schwarz F5P 101163
2023/09/15 2026/09/15
2 Loop antenna DAZE Eejing ZMN30900C 18032
3 Hi power hom antenna DAZE Beijing ZN30700 13012 2023/09/11 2026/09/10
4 MXA Signal Analyzer Keyzight NOOZ0A 627232321% 2023/07/27 20250727
2023/08/11 2026/09/10
5 Hom antenna DAZE Eeijing ZN30703 12003
] Pre amplifier EELIANDA INA0009205 - 2024/0110 2025/01/10
7 Pre amplifier EELIANDA CF0021% - 2024/01/10 2025/01/10
g Biconical Antenna DAZE Bejjing ZN30303C 17038 2023/09/11 2026/09/10
] EMI-EECEIVEER Schwarzbeck FCEIL] 1528184 2024/01/10 2025/01/10
10 LISN Eyortsu EMNW-407 &-1789-5 2024/0110 2025/01/10
SCHWAER o .
) ) 2024/01/10 2025/01/10
11 Network-LISN ZBECK NNEME123 21251314
SCHWAE.
: i} : 2024/01/10 2025/01/10
12 Network-LISN FZBECK NMNEME123 81251315
F.ohde and
13 PULSELIMITER. Schwarz ESH3-Z2 100681 i )
14 300 Coaxial Switch DATWA 1365157 - - -
13 300 Coaxial Switch - - - - -
Wireless signal power ] i 2025/01/15
DARE! EPE3006W RF5W190220 2024/01/13
16 meter
17 Signal Generator EEYSIGHT N3121A 512071 202401710 2026/01/10
EF Vector Signal
. ~ i 2024/01/10 | 2026/01/10
1% Generator Eewsight MN31E2B 312004
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r . A 2025/04/28
19 Spectrum analyzer P&S FSWV 40N 101383 2025/04/28
Fadio Communication
. ) 2023/09/08 2023/09/08
20 Tester R&S CMW 500 124589
237017/004
, 2023/09/08 2025/09/08
21 Signal Generator F&S ShP02 236593/005
j i 2023/12/12 2024713/
22 DC Regulated Power Metraxi RPS-3005 669076 202371212 ) 202471211
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3.1. BLOCK DIAGRAM OF EUT CONFIGURATION FOR TEST
Lant Spectrum
aptop EUT
3.2. TEST ENVIRONMENT CONDITIONS
During the measurement the environmental conditions were within the listed ranges:
Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa
3.3. MEASUREMENT UNCERTAINTY
No. Item Uncertainty

1 Conducted Emission Test 2.70dB

2 Radiated Emission Test 3.09dB

3 RF power, conducted 2.46dB

4 RF power density, conducted 2.24dB

5 Spurious emissions, conducted 2.71dB

6 All emissions, radiated(<1G) 3.08dB

7 All emissions, radiated(>1G) 3.09dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.
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4. POWER SPECTRAL DENSITY TEST
4.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum |\ |Attenuator Assistant System

Analyzer

4.2. APPLIED PROCEDURES/ LIMIT

According to FCC §15.407(a)(3)

For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as
measured from the horizon must not exceed 125 mW (21 dBm).

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may employ antennas with
directional gain up to 23 dBi without any corresponding reduction in the maximum conducted output power or
maximum power spectral density. For fixed point-to-point transmitters that employ a directional antenna gain greater
than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum power spectral density is required for
each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omni directional applications, and multiple collocated transmitters transmitting the same information. The
operator of the U-NII device, or if the equipment is professionally installed, the installer, is responsible for ensuring that
systems employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the band 5.725-5.85 GHz
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz band. If

transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi..
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4.3. TEST PROCEDURE

( For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above procedures

make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in § 15.407(a)(5). For devices
operating in the band 5.725-5.85 GHz, the rules specify a measurement bandwidth of 500 kHz. Many spectrum
analyzers do not have 500 kHz RBW, thus a narrower RBW may need to be used. The rules permit the use of a RBWs
less than 1 MHz, or 500 kHz, “provided that the measured power is integrated over the full reference bandwidth” to
show the total power over the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are
performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz
bandwidth, the following adjustments to the procedures apply:

a) Set RBW > 1/T, where T is defined in section I1.B.1.a).

b) Set VBW >3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the measured
result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum analyzer set during
measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the measured
result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set during measurement.
e) Care must be taken to ensure that the measurements are performed during a period of continuous transmission or

are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections 5.¢) and 5.d) above,

since RBW=100 KHZ is available on nearly all spectrum analyzers.
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4.4. TEST RESULT:

CH. No. Frequency p(c()jv;rr] /(:\:ﬁ;y ( dBIr_r:;TI]\/IItHz) Result
TX 802.11a Mode

CH36 5180 10.26 11 Pass

CH40 5200 10.01 11 Pass

CH48 5240 9.54 11 Pass
TX 802.11n20 Mode

CH36 5180 9.81 11 Pass

CH40 5200 10.33 11 Pass

CH48 5240 9.44 11 Pass
TX 802.11n40 Mode

CH38 5190 8.45 11 Pass

CH46 5230 9.11 11 Pass
TX 802.11ac20 Mode

CH36 5180 9.99 11 Pass

CH40 5200 10.60 11 Pass

CH48 5240 9.19 11 Pass
TX 802.11ac40 Mode

CH38 5190 8.54 11 Pass

CH46 5230 8.81 11 Pass
TX 802.11ac80 Mode

CH42 5210 5.30 11 Pass
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TEST RESULT
CH. No. Frequency (ggvr:]e/;ggr}f:)z/) (dmeér(TJ](lJtKHz) Result
TX 802.11a Mode

CH 149 5745 9.74 30 Pass

CH 157 5785 10.62 30 Pass

CH 165 5825 1161 30 Pass
TX 802.11n20 Mode

CH 149 5745 10.16 30 Pass

CH 157 5785 10.42 30 Pass

CH 165 5825 11.09 30 Pass
TX 802.11n40 Mode

CH151 5755 6.21 30 Pass

CH159 5795 7.31 30 Pass
TX 802.11ac20 Mode

CH 149 5745 9.48 30 Pass

CH 157 5785 10.30 30 Pass

CH 165 5825 11.20 30 Pass
TX 802.11ac40 Mode

CH151 5755 7.03 30 Pass

CH159 5795 7.51 30 Pass
TX 802.11ac80 Mode

CH155 5775 7.20 30 Pass
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Test plots as followed
802.11a
Channel 36: 5180MHz
enter Freg 5. 180000000 GHz | e THaF A Awg Type Log-Fur "I:':I PR
o i.l\!E‘-nt;; a8 wiFFFFFP P
Ref Offset 0.5 d8 Mkr1 5.184 47 G
jogBmy  Ref 20.26 dBm 10.26 dBn
£ 4
ol ST i It
)
Center 5.18000 GHz Span 30.00 MHz
#Res BW 1.0 NMiHz #VBW 3.0 MHzZ Sweep 1.000 ms (1001 pts)
Channel 40: 5200MHz
| JEenter Freq 5.200000000 GHz Ror Type: Log-Far eosd TR A
:rﬂi’l'nrl':‘w oo UA:;nr;n 48 rlP PRRP P
Rel Offset 0.5 4B Mkr1
Jo aBid) Ref 20.02 dBm
= )
. g [ TR
b sl . -=I=._!,.i_ I rl* I
Center 5.20000 GHz Span 3000 MHz
#Res BW 1.0 MHz FWBW 3.0 MHz Sweep 1.000 ms (1001 pts)
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Channel 48: 5240MHz
| JEenter Freqg 5.240000000 GHz o -:I'..,. o THgiFreeRun Aug Type: Log-Pwr mﬁf’f!,'r."r: r;‘r; .r
IFGim bl e Wasten: 30 48 [ o |
Ref Offaet 0.5 dB Mkri1 5.2 '.':E? 41 GHz
1o aBidi Ref 19.54 dBm 8.04 dBm
9.
i
i %)
AT

Tigg TR ey | | I! ¥ T T I T i ' iJ il"l.“
Center 524000 GHz ' = I = = : ] ‘Span 3000 MHz
#Res BW 1.0 MHz F#WVBW 3.0 MHz Sweep 1.000 ms (1001 pts)

e sTATUS
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802.11n20
Channel 36: 5180MHz
| Jeenter Freq 5. 180000000 GH=z Fvg Type: Log-Pwr WETE _
D o0 L el e
Ref Offset 0.5 o8 Mkr1 5.188 27T GH
Ill::: -_IT. Ebidiv Ref 19.81 dBm
; . 2
|
Il .|J.-'." f B T | It. ||

Center 518000 GHz ) ) ) ) ) ] i Span 3000 MHz
#Res BW 1.0 MHz FVEW 3.0 MHzZ Sweep 1.000 ms (1001 pts)

Lt STATUZ

Channel 40: 5200MHz
| JE=nter Freq 5.200000000 GHz ... O Fvd Type: Log-Fwr a5
(FGainLow WArten: 0 dB8 ErfPF PPPP P
Ref Offset 0.6 &8 e I: > Sp
1o aiidi Ref 20.33 dBm 10,33 dBm
&
[T
Tl e .l._._i_
L}

Center 5.20000 GHz s ] 7 ] : : Span 3000 MHz
wRes BW 1.0 MHz FVEW 3.0 MHz Sweep 1.000 ms (1001 pts)

it Rl
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Channel 48: 5240MHz
| [Genter Freq 5.240000000 GHz ] fvg Tyme: Log-Fur ] PR
o S e s Sy
Rel Offaet 0,5 08 Mkr1 5.2 .’-:;'
10 dBfdiv Ref 19.44 dBm =
LA
I
At : ”I” IR
At I
Center 5.24000 GHz ] Span 30.00 MHz
#Res BW 1.0 MHz #FVBW 3.0 MHz Sweep 1.000 ms (1001 pts)
s AT
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Channel 38: 5190MHz

ter Frog 5.190000000 GHz
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- Trig: Fras Run
PR Fas )
Foaimd o daren 30 48

Wi de [T
Ayg Type: Log-Pwr

03 2053 P Dt 07, 21004
mace | =
THPE| A bk

el
FiFFPPP P

o0

Center 5.19000 GHz
Res BW 1.0 MHz

Ref Offset 0.5 98 Mkr1 5 :!'L? l.;'.:’ "‘" iz
Ref 1845 dBm 8.45 dBm
‘1

X
\
|
1 4
| R
Tl I

Span 6000 MHz
Sweep 1.000 ms (1001 pts

SR

H——

a5

GTATUS

Channel 46: 5230MHz
ni FiF ] A - Wi 121504 7% A Tt 7, L2

Lele I GH Ayg Type: Log-Pwr mace | -

tor Fr St el z PHi |.!H, | Trig: Fraa Run TYPE| 1 bbb N

WFGnindow  WAHen 30 dB Wi FFPEP F

Rl Offsat 0.5 J5 Mkri 5.234 26 GHz]

10 dBfdiv Ref 19.11 dBm 2.11 dBm
Lo

Center 523000 GHz
Res BW 1.0 MHz

L. ||1 I'll .

Span 6000 MHz
Sweep 1.000 ms (1001 pts

W——

S

STATLS
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802.11ac20
Channel 36: 5180MHz
—Ea‘ntor Freq 5. 180000000 GH=z o I'-:;n = Trg:FreeFun Avg Type: Log-Fwr -':}El:m_r, :
I Gimin:l o Wasten: 30 dB pET{F F
Rel Offset 0,5 a8 Mk . GHz
o dBldly Ref 19.99 dBm 3 dBm
| @ . -
| |. |'I. | | |
T SRl
Center 512000 GHz “Span 30.00 MHz
#Res BW 1.0 MHz H#VEBW 3.0 MHz Sweep 1.000 ms (1001 pts)
S L STATUS
Channel 40: 5200MHz
| JEenter Freq 5.200000000 GHz Aora Typs: Log-Far i R EIK
:rﬂflln?:u oo UA:;nr;n 48 P PPRP P
Refl Offaet 0.6 B Mkr1 5.2
IE diid Ref 20.50 dBm
9.

.y IJ } v 1 '-f. . i
Center 5.20000 GHz Span 3000 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
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Channel 48: 5240MHz

| JEenter Freq 5. 240000000 GH=z Fvg Tyee: Log-Pwr nad .
Folii i e e g T FRRE
Ralf Offast 0.6 &8 Mkri S ‘-:;‘ ::I.I S H2
o gealy  Ref 19.18 dBm .19 dBm

* 1
il |

el L ;
Center 524000 GHz ) ) ) ) ) ] i Span 3000 MHz
#Res BW 1.0 MHz #VEW 3.0 MHz Sweep 1.000 ms (1001 pts)

|t STATUS
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802.11ac40
Channel 38: 5190MHz

nL [T TS T FL§ Pk X His ﬁ?-&‘_’.*?::dn’rr.j?_?ﬂ?_-!
ter Freq 5.190000000 GHz - ;L,. o Trig FrasRun Avg Type: Log-Pur "-1:;7:; sasam
u-'.c,; nin:L e l:llll-n sn =1E.I P PP PP F

Rel Offset 0.5 98 Mkr1 5.1 : ‘.':1}" .n: :-' izl
10 dBfdiv Ref 18.54 dBm 2. .54 dBm
Lo

o0

Center 5.19000 GHz Span 6000 MHz

Res BW 1.0 MH=z #VBW 3.0 MH=z Sweep 1.000 ms (1001 pts
H':H.';__ o B STATUS S o
Channel 46: 5230MHz

ML [T: ] TS T T K 30 16 P Crc £ T, 204

Bowg T i -Pwr macef =B

tor Freq 5.230000000GHz ] .. va Tywe: Log L= PR
iFGainLow #irten: 30 4B mrfFPPPP P
Ref Offset 0.5 dB Mkr1 5.2 ."_l.:.- -.'-"0- L :-‘ |

10 oEidiy Ref 1881 dBm B.81 dBm

a'l
T ) T T = 2
¥
¥
')
# 1
.' %,
" al {1 HELLY

- (o b 1 !n '-I-. .1‘
Center 523000 GHz N - - N - - ~ Span 60.00 MHz
Res BW 1.0 MHz FVBW 3.0 MH=z Sweep 1.000 ms (1001 pts
H':H.'n_- I B STATLUS T
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802.11ac80
Channel 42: 5210MHz
nL [T ) T3 =TT Fiy H¥s O2:5A-03 P O 07, 27004
Avg Type: -Pwr RaCE] s
ter Freq 5.210000000GHz 1 L va Type: Log - HEERER)
IFGaindow Warten: 30 dB MrfFPPPP P
Rel Offset 0.5 9B Mkr1 5,215 16 GHz|
i dBidiy Ref 15.30 dBm
g 2 r PR -
1
[ m
'd [
™ b .J"I 1 1 1 1 ~r.:. Iy _'|-_...'I Al o
Center 5.21000 GHz N - - N ) - ~ span 120.0 MHz
Res BW 1.0 MHz FVBW 3.0 MHz Sweep 1.000 ms (1001 pts
H':H.';__ o B STATUS S
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802.11a
Channel 149: 5745MHz

nL [T " 5T ELGEPLE O Ha e T 1110 AM O i, 2T
. Ayg Type: Log-Pwr MACE[S a1 om B
ter Freq 5. 745000000 GHz a— '_!H' —  Trig:Fres Run cved HLE R B
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10 abidiv - Ref 19.74 dBm
O
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dy
\
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e 1T A bl A
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ML [ 5] s SEF ENGE P K K] 114543 aM Ot 08, =104
. Ayg Type: Log-Pwr ace] s
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Channel 165: 5825MHz
ML TiF 7] A T M i T L2 DHcAT PR Ot 08, 204
o Ayg Type: Log-Pwr mace | -5
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Channel 165: 5825MHz
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Channel 165: 5825MHz
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5. 26 dB & 99% Emission Bandwidth

5.1. BLOCK DIAGRAM OF TEST SETUP

N

awt

EUT and

Spectum | |Attenuator Assistant System

Analyzer

5.2. APPLIED PROCEDURES/ LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of a calibrated test
instrument to the equipment under test. If the device cannot be connected directly, alternative techniques acceptable to
the Commission may be used. Measurements in the 5.725-5.85 GHz band are made over a reference bandwidth of 500
kHz or the 26 dB emission bandwidth of the device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35
GHz, and the 5.47-5.725 GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the

device, whichever is less. A narrower resolution bandwidth can be used, provided that the measured power
is integrated over the full reference bandwidth.

5.3. TEST PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.
b) Set the VBW > RBW.
¢) Detector = Peak.
d) Trace mode = max hold.
e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission. Compare this
with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.
The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3. Set RBW =1 % to 5 % of the OBW
4.Set VBW >3 - RBW
5. Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.
6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered
and directly summed in power units. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as
the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is
recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two

frequencies.
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5.4. TEST RESULT

26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. | Frequency 802.11 802.11 802.11 802.11
No. MH3z 11n JAlac A1n JAlac
(MH2) 802,11 (HT20) (VHT20) 802.11a (HT20) (VHT20)
36 5180.00 18.450 19.410 19.410 16.309 17.496 17.505
40 5200.00 18.390 19.320 19.440 16.312 17.496 17.511
48 5240.00 18.570 19.440 19.350 16.316 17.509 17.494
- - 5 - -
SER 6dB OccuplsegZBla1ndW|dth (I\QOHZZ)M 99% Occuplez ;a:imdth (MI-;ZO)2 —
No. MHz A1n JAlac A1n JAlac
(MHz) g02.11a (HT20) (VHT20) 802.11a (HT20) (VHT20)
149 5745.00 16.380 17.610 17.610 16.336 17.506 17.512
157 5785.00 16.410 17.340 17.610 16.324 17.520 17.503
165 5825.00 16.380 17.610 17.610 16.327 17.509 17.516
CH Frequenc 26dB Occupied Bandwidth (MHZz) 99% Occupied Bandwidth (MHz)
o, (&HZ) y 802.11n 802.11ac 802.11n 802.11ac
' (HT40) (VHTA40) (HT40) (VHTA40)
38 5190.00 41.340 40.980 36.053 36.023
46 5230.00 41.700 41.040 36.070 36.086
CH Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
o, (&HZ) y 802.11n 802.11ac 802.11n 802.11ac
' (HT40) (VHT40) (HT40) (VHT40)
151 5755.00 35.160 35.460 36.062 36.157
159 5795.00 34.200 35.220 36.070 36.116
: - 5 - -
ST e 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
No (MH2) 802.11ac 802.11ac
' (VHT80) (VHT80)
42 5210.00 81.360 74.793
- - 5 - -
ST e 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
No (MH2) 802.11ac 802.11ac
' (VHT80) (VHT80)
155 5775.00 75.360 74.787
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Test plots as followed:
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Channel 48: 5240MHz
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26dB BW 802.11n20
Channel 36: 5180MHz
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26dB BW 802.11ac20

Channel 36: 5180MHz
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Channel 48: 5240MHz
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6dB BW 802.11a
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Channel 165: 5825MHz
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a5

16.336 MHz
Transmit Freq Error -6.418 kH=
x dB Bandwidth 18.47 MHz

Total Power

OBW Power
= dB

22.2 dBm

99.00 %
-26.00 dB

GTATUS

Mgl beri Sgwec e inen Absadipdier - Ueosupied EW
5 nL [T

Channel 157: 5785MHz

dali:lg Fl‘-_bl]

5. 7H5000D00 GHz ]

EL eI W

Trig: Fras Run
#Aman 30 dB

: Canter Freg; E.?ﬁm &H:

Avg|Held: 10140

114733 aMd o 08, 2024
Radio Std: Mons

Radia Davics: BTS

Ref Offsst 0.5 dB8
1 ELfal i Refl 16.40 dBm

5.77T68343 GHz
0.95808 dBm

| B

Center 5.785 GHz
FRes BW 200 kKHz

#VBW 620 kHz

Span 30 MHz
Sweep 1 ms

Occupied Bandwidth

16.324 MHz
Transmit Freq Error -3.489 kH=
¥ dB Bandwidth 18.41 MHz

Total Power

OBW Power
= dB

23.2 dBm

99.00 %
-26.00 dB
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Uewspied EW

Channel 165: 5825MHz

nter Freq 5825000000 GHz ]

EL eI W

Trig: Fras R
#hkten. 30 dB

: Canter Freg; E.mw &H:
Bug|Held: 1010

12 5231 PMA Dok 0, 2024
Radio Std: Mons

Radia Davics: BTS

ReT Offsst 0.5
1 Bl v

e

Ref 17.13 dBm

5.8B168314 GH=z
1.9924 dBm

Log

9

Center 5.825 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Powear Z23.8 dBm
16.327 MHz
Transmit Freq Error -5.227 kH= OBW Power 99.00 %
¥ dB Bandwidth 18.49 MHz = dB -26.00 dB
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99% OBW 802.11n20
Channel 36: 5180MHz

i L O Bl B ST T 12145 11 PR Dot O, 224
Cantar Frag: 8 100000000 CGGHz Radia Std: Mons
wm. Trig:Frea Run Awg|Held: 10140
B | damen 30 A8 Radia Davics: BTS
Ref Offset 0.5 dE Mkrt S ]f I -.:1‘-)-1 .I‘_-' HE
10 Bl Ref 14.10 dBm 1.4304 dBm
Log * T T
Center 5.18 GHz Span 30 MHz
HRes BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 21.0 dBm
17.496 MHz
Transmit Freq Error -6.419 kH= OBW Powear 99.00 %
*x dB Bandwidth 19.33 MHz = dB -26.00 dB
L STATUS

Channel 40: 5200MHz

QL0139 Doy, 2024

: ;:.'I'.I;‘" Frag: s.mwm- a &H: - Radio Std: Mons
cwe.  Trig:Fras Run Bavg|Hiald: 10140
P e p— #isten 30 dB Radis Devies: BTS
Ref Offset 0.5 A8 Mkr1 S ”{.1‘:'.::'{'.3 GHz
1) dBiel i Ref 14.50 dBm -0.85568 dBm
Log é = T T
Center 5.2 GHz Span 30 MHz
HRes BW 200 kKHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Powear 21.2 dBm
17.502 MHz
Transmit Freq Error -14.311 kH= OBW Power 99.00 %
x dB Bandwidth 19.28 MHz = dB -26.00 dB
it S STATUS
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Channel 48: 5240MHz

Mgl v S Uewspied EW
N nL FiF ] A VT B | PR, OF £, M AT L § 72 P Ot T, 24

riber Fr-_bn 5.240000000 GHz ] . $;::-‘;::ra-_:-ﬂm $i1|m|.n. s Radic Std: Mons

P e p— #Aman 30 dB Radia Davics; BTS
Mkri 5. 2312342 GHz
Ref Offset 0.5 dS

1 iELfel bu Ref 14.94 dBm -0.47512 dBrm
Log é 3 1 1 |
Center 5.24 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1 ms

Occupied Bandwidth Total Power 21.7 dBm

17.509 MHz

Transmit Freq Error -11.501 kH= OBW Power 99.00 %

x dB Bandwidth 19.29 MHz = dB -26.00 dB
W5 ETATUS
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99% OBW 802.11n20

Channel 149: 5745MHz

121520 10 P Dot (6, 20

; ;:.'I'.I:‘"rr\-q: E.?dw ESH: oy Radia Std: Mons
vme Trig: Fras Run Ag|Held: 10010
A Ly WArten: 30 dB Radis Devics; BTS
Mkri 5.736233T7 GH=z
Ref Ofset 0.5 dS o gt of Ll s
10 Bl iy Ref 15.61 dBm 0.12581 dBm
Log # - T T
Center 5.745 GHz Span 30 MHz
#Res BW 200 kKHz #VBW 620 kHz Sweep 1 ms
Dccupfg—d Bandwidth Total Powar 22.4 dBm
17.506 MHz
Transmit Freq Error -13.435 kHz OBW Power 99.00 %
x* dB Bandwidth 19.45 MHz x dB =26.00 dB
it ETATUS

Channel 157: 5785MHz

Bt beri. Sprec i e Ansalysirr - Oecuplied BEW

12 FE T PR Dot O, ST

L T il A =T LEREE PR, O
: 578 Center Fregq: 8, 705000000 GHT Hadis Std: Mons
ter Freq 5. 785000000 GHz ] TR = o PR
F UG ] e #Arten: 30 d8 Radia Devics; BTS
r1 5 FT7TB23683 2Hz
Ref OfTget 0.5 dS Mkri 5.7 : H:.H'-...th-; G H:z
10 B iy Ref 16.55 dBm 1.1098 dBm

| ¥

Center 5.785 GHz Span 30 MHz
HRes BW 200 KHz #VBW 620 kHz Sweep 1 ms
Gccupig—d Bandwidth Total Power 23.2 dBm
17.520 MHz
Transmit Freq Error =3.845 kH= OBW Power 99.00 %
¥ dB Bandwidth 19.31 MHz = dB =26.00 dB
5 ETATUS
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Channel 165: 5825MHz

Mgl v S it - Uensipied EW
5 ML [T 5] A REEE [} ‘.: S ' ¥ ] ';*H [=] . ﬁ;'nqmpﬂl'rrl'n{l..?ﬂ}l

nter Freq 5.825000000 GHz TN i el g o PR adia Std: Mone

[ e g— #isten 30 dB Radis Devies: BTS
Mkri 5.8162302 GHz
Ref Offset 0.5 dS

(L =1 Ref 16.84 dBm 1.4811 dBm
Log b N
Center 5.825 GHz Span 30 MHz
HRes BW 200 kKHz #VBW 620 kHz Sweep 1 ms

Occupied Bandwidth Total Powear Z23.7 dBm

17.509 MHz

Transmit Freq Error -15.407 kH=z OBW Power 99.00 %

¥ dB Bandwidth 19.32 MHz = dB -26.00 dB
W5 ETATUS
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99% OBW 802.11ac20

Channel 36: 5180MHz

01500 ] POt 57, 20

; ;:.lnr.l;"rl'r'q: IF.‘MM I3Hz o Radia Std: Mons
eme Trig:Fras Run Ag|Held: 10090
F UG ] e #Arten: 30 d8 Radia Devics; BTS
Mkri 5. 1712408 GHz
Ref Offset 0.5 dS i
10 Bl Ref 14.17 dBm =0.91104 dBm
Log # T T
Center 5.18 GHz Span 30 MHz
#Res BW 200 kKHz #VBW 620 kHz Sweep 1 ms
Gccupig—d Bandwidth Total Power 24.1 dBm
17.505 MHz
Transmit Freq Error “6.628 kH= OBW Power 99.00 %
x* dB Bandwidth 18.31 MHz x dB =26.00 dB
it ETATUS

Channel 40: 5200MHz

i L, S dE AT Q207 14 PR Dt a7, TR
Canter Freg: 8200000000 GGHz Radia Std: Mons
cw. Trig:Fres Run Awg|Held: 10110
P e ap—— #itten 30 dB Radis Devics: BTS
Ref Offset 0.5 dS Mkrt 5.1 %.' 1..'-'.;3."\ 8 ."_1 e
10 Bl iy Ref 14.67 dBm 1.1306 dBm
Log # T T
Center 5.2 GHz Span 30 MHz
HRes BW 200 kKHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 21.3 dBm
17.511 MHz
Transmit Freq Error -11.723 kHz OBW Power 99.00 %
¥ dB Bandwidth 19.44 MHz = dB =26.00 dB
5 ETATUS
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Channel 48: 5240MHz
Mgl v S it - Uensipied EW
~ TiF il A R o LR O i, W AT 2127 P D T, 2002
riber Fr-_bn 5.240000000 GHz ] . $;::-‘;::ra-_:-ﬂm $i1|m|.n. s Radic Std: Mons
[ e g— #isten 30 dB Radis Devies: BTS
Mkr1 5.2312458 GHz
Ref Offset 0.5 dS -
100 el Bl v Refl 15.11 dBm -0.49868 dBm
Log *
Center 5.24 GHz Span 30 MHz
HRes BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Powear 21.8 dBm
17.494 MHz
Transmit Freq Error -7.228 kH= OBW Power 99.00 %
¥ dB Bandwidth 19.289 MHz = dB -26.00 dB
s ETATUS
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Report No.: AAEMT/RF/240830-01-04

| 99% OBW 802.11ac20
Channel 149: 5745MHz

15 LR, O | S MFY BT 01 8727 PR i, ST
Cantar Frag: 8 T48000000 CGGHz Radia Std: Mons
wwm. Trig: Frea Run Awg|Held: 10140
B | damen 30 A8 Radia Davics: BTS
ol Ot O S Mkri § ?Sﬁ?j}‘ﬁﬁ GHz
10 Bl v Ref 14.80 dBm 0.17005 dBm
Log *
Center 5.745 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Powear 22.1 dBm
17.512 MHz
Transmit Freq Error -17.242 kH= OBW Power 99.00 %
*x dB Bandwidth 19.24 MHz = dB -26.00 dB
it S STATUS

Channel 157: 5785MHz

Mgl beri Sgwec e inen Absadipdier - Ueosupied EW

01 2640 P Dot 09, 2004

nL [T 1 T T FL§ LS B WFI AT
' t GH Centar Freg: 8785000000 GGH= Badia Std: Mons
L FI‘-_‘I] 5. 785000000 z l g Trig: Fraa Run Avg|Hald: 10/90
G daren 30 4B Radia Davics: BTS
Ref Offset 0.5 dB Mkrl 5 _?\?__,:L;.__:-.ﬂl—. GHz
10 Bl Ref 16.35 dBm 0.64877 dBm

Center 5.785 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 22.9 dBm
17.503 MHz
Transmit Freq Error -0.690 kH= OBW Power 99.00 %
*x dB Bandwidth 19.28 MHz = dB -26.00 dB
L STATUS
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Channel 165: 5825MHz

Mgl v S it - Uensipied EW
5 ML [T 5] A REEE [} é S ' ¥ ] ';*H [=] . I'I;:'_'»E‘32WI'rr"D—:l“?|:l3-ﬂ

nter Freq 5.825000000 GHz TN i el g o PR adia Std: Mons

[ e g— #isten 30 dB Radis Devies: BTS
Al O sat 0L S Mkr1 5 '-?l.'r:‘ﬁ..".?FFg .;'-. Hz

100 el Bl v Ref 17.16 dBm 20170 dBm
Log é 3
Center 5.825 GHz Span 30 MHz
HRes BW 200 kKHz #VBW 620 kHz Sweep 1 ms

Occupied Bandwidth Total Powear Z23.8 dBm

17.516 MHz

Transmit Freq Error -14.143 kH= OBW Power 99.00 %

¥ dB Bandwidth 19.28 MHz = dB -26.00 dB
W5 ETATUS
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99% OBW 802.11n40
Channel 38: 5190MHz

T iR o L MR AT O Q2 ZT47 P Dt 7, 200
Canter Freg: 8190000000 GGHz Hadia Std: Mons
vme Trig:Fras Run Ao |Held o 1080
A Ly WAren 30 dB Radis Devics; BTS
A O et 0.5 o Mkri 5. 1718748 GH=z
10 Bl iy Ref 13.38 dBm 1.5382 dBm
Log #
> . i
Center 5.19 GHz Span 60 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms
Gccupig—d Bandwidth Total Power 20.4 dBm
36.053 MH:z
Transmit Freq Error 1.134 kHz OBW Power 99.00 %
*x dB Bandwidth 40.89 MHz x dB ~26.00 dB
5 ETATUS

Channel 46: 5230MHz

R = T T m i

; ;:.lnr.l;"rl'r'q: F.M I3Hz o Radia Std; Mons
cme Trig:Fras Run Ag|Held: 10090
F UG ] e #Arten: 30 d8 Radia Devics; BTS
Ref Offset 0.5 dB8 Mkri B }EI 1:-:'_'”_.-1:1 ..‘_-1]_'.___
10 Bl iy Ref 14.30 dBm 1.5662 dBm
Log * T T
Center 5.23 GHz Span 60 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms
Gccupig—d Bandwidth Total Power 24.0 dBm
36.070 MHz
Transmit Freq Error -16.508 kHz OBW Power 99.00 %
*x dB Bandwidth AD.GT MHz x dB ~26.00 dB
5 ETATUS
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99% OBW 802.11n40

Channel 151: 5755MHz

I Pk OF ] B WFI AT 0O2:05-23 P8 Dot 08, 2004
Canter Freg: 8 FAS000000 G2Hz Radia Std: Mons
cwe  Trig:Fras Run Bavg|Hiald: 10140
[ e g— #isten 30 dB Radis Devies: BTS
Mkri 5. 7370044 GHz
Ref Offset 0.5 dS
1 B Ref 14.82 dBm 1.7877 dBm
Log *
Center 5.755 GHz Span 60 MHz
HRes BW 430 kKHz #VBEW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Power 21.8 dBm
36.062 MHz
Transmit Freq Error 35.190 kH=z OBW Power 99.00 %
¥ dB Bandwidth 41.35 MH=z = dB -26.00 dB
s ETATUS

Channel 159: 5795MHz

e AL O I Bl B ST 1 02 110 P Dot 0, 2T
Cantar Frag: 8 TAS000000 GGHz Radia Std: PMons
vme Trig:Fras Run Avg|Held: 10090
B | damen 30 A8 Radia Davics: BTS
Mkri S.7770042 GHz
Ref Offset 0.5 dS . e il
10 Bl Ref 16.13 dBm 0. 34521 dBm
Log * T T
Center 5.795 GHz Span 60 MHz
#Res BW 430 kKHz #VBW 1.3 MHz Sweesp 1 ms
Cccupied Bandwidth Total Power 22.6 dBm
36.070 MHz
Transmit Freq Error 39.017 kH=z OBW Powear 99.00 %
® dB Bandwidth 41.03 MHz = dB ~26.00 dB
L STATUS
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99% OBW 802.11ac40
Channel 38: 5190MHz

[} Pl o B WFI AT 03 2045 P Dot 07, 2004
Canter Freg: 8 140000000 G2Hz Radia Std: Mons
eme  Trig Fras Run B |Hald: 10090
[ e g— WAren- 30 4B Radia Davice: BTS
Ref OfTset 0.5 dE Mkr1 5. 1T18TET GHz
(L =1 Ref 13.55 dBm 1.4786 dBm
Log * T T
b
Center 5.19 GHz Span 60 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Power 20.3 dBm
36.023 MHz
Transmit Freq Error -11.968 kH= OBW Power 99.00 %
¥ dB Bandwidth A0. 78 MHz x dB -26.00 dB
s ETATUS

Channel 46: 5230MHz

[} Pl o B WFI AT O3; 4828 P Oct 07, 2054
Canter Freg: 8210000000 G2Hz Radia Std: Mons
cwe.  Trig:Fras Run B |Hield = 1040
[ e g— #isten 30 dB Radis Devies: BTS
Mkr1 52118732 GHz
Ref Offset 0.5 dS 1
10 Bl Ref 14.15 dBm 209017 dBmy
Log .* T .
Center 5.23 GHz Span 60 MHz
HRes BW 430 kHz #VBEW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Powear 20.7 dBm
36.086 MHz
Transmit Freq Error 16.317 kH=z OBW Power 99.00 %
¥ dB Bandwidth 40.64 MH=z = dB -26.00 dB
L STATUS
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99% OBW 802.11ac40

Channel 151: 5755MHz

02 00 P Dot 0, S

; ;:.lnr.l;"rl'r'q: nuwm I3Hz o Radia Std; Mons
eme Trig:Fras Run Ag|Held: 10090
F UG ] e #Arten: 30 d8 Radia Devics; BTS
Ref Offget 0.5 dE Mkr1 5.7368341 GHz
10 Bl Ref 15.10 dBm 0. 64700 dBm
Log # T T i
Center 5.755 GHz Span 60 MHz
#Res BW 430 KHz #VBW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Power 21.8 dBm
36.157 MH:z
Transmit Freq Error 12.588 kH=z OBW Power 99.00 %
*x dB Bandwidth 41.37 MHz x dB ~26.00 dB
5 ETATUS

Channel 159: 5795MHz
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Canter Freg; 8 FRS000000 CGGHz Radia Std; Mons
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F UG ] e #Arten: 30 d8 Radia Devics; BTS
Ref Offset 0.5 dS Mkrd 5 _7?,_-1:_;[--,'..]._1 .,‘-1 H=
10 Bl Refl 1567 dBm 0.40280 dBm
Log ‘;‘ 3 | |
Center 5.795 GHz Span 60 MHz
#Res BW 430 KHz #VBW 1.3 MHz Sweep 1 ms
Gccupig—d Bandwidth Total Power 22.8 dBm
36.1168 MHz
Transmit Freq Error =2.619 kH= OBW Power 99.00 %
x* dB Bandwidth 41.04 MHz x dB =26.00 dB
it ETATUS
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99% OBW 802.11ac80

Channel 42; 5210MHz

cme  TFig:Fres Run

BRG] e WAren 30 48

: Canter Frag: E.Zim BH:
B Held: 10410

03: 5031 PM Oct T, 2004
Hadia Std: Mons

Radia Davics: BTS

Ref Ozt 0.5 d8

Mkr1 S.172T174 GH=z
-3 4788 cdBm

u}
Ref 12.32 dBm

Center 5.21 GHz
#Res BW 820 kHz

Span 120 MHz

Cccupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Ll

#_BW 2.7 MHz Sweep 1 ms
Total Power 19.8 dBm
74.793 MHz
113.81 kH=z OBW Powar 99,00 %
80.88 MH=z x dB -26.00 dB

STATLS

99% OBW 802.11ac80
Channel 155: 5775MHz
i ik o I B ME BT 03; 2252 P D 0, S0
Canter Freg; 8 775000000 GGHz Radia Std; Mons
ewe Trig:Fras Run Awg|Held: 10110
F UG ] e #Arten: 30 d8 Radia Devics; BTS
Ref Offset 0.5 48 Mikry S.7 J’"‘ 757 GHz
10 dBdeliv Ref 14.29 dBm 2.0820 dBm
Log ;
Center 5.775 GHz Span 120 MHz
#Res BW 820 kHz #VBW 2.7 MHz Sweep 1 ms
Occupied Bandwidth Total Power 21.5 dBm
74.787 MHz
Transmit Freq Error 150.25 kH=z OBW Power 99.00 %
® dB Bandwidth 80.91 MHz x dB -26.00 dB
it ETATUS
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6. MAXIMUM CONDUCTED OUTPUT POWER

Test Requirement: FCC Part15 E Section 15.407
Test Method: KDB 789033 D02 General UNII Test Procedures New Rules v02r01
Limit: For the band 5.15-5.25 GHz, the maximum conducted output power over the

frequency bands of operation shall not exceed 250mW.

For the band 5.745-5.850 GHz, the maximum conducted output power over the
frequency bands of operation shall not exceed 30dBm

Test setup: Power Meter

oo
oo
| o o |
oo

| s | E-U-T

G

Non-Conducted Table

Ground Reference Plane

Test procedure: Measurement using an RF average power meter

Q) Measurements may be performed using a wideband RF power meter with a
thermocouple detector or equivalent if all of the conditions listed below are
satisfied

a) The EUT is configured to transmit continuously or to transmit with a
constant duty cycle.

b) Atall times when the EUT is transmitting, it must be transmitting at its
maximum power control level.

¢) The integration period of the power meter exceeds the repetition period
of the transmitted signal by at least a factor of five.

(i) If the transmitter does not transmit continuously, measure the duty cycle, X,
of the transmitter output signal as described in section B).

(iii) Measure the average power of the transmitter. This measurement is an
average over both the on and off periods of the transmitter.

(iv) Adjust the measurement in dBm by adding 10 log(1/x) where X is the duty
cycle (e.g., 10log(1/0.25) if the duty cycle is 25 percent).

Test Instruments: Refer to section 3 for details
Test mode: Refer to section 6 for details
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6.1. TEST RESULT

CH Frequency Output Power (dBm)
No. MH 802.11n 802.11ac Limit(dBm) Result
0. (MHz) 802.11a
(HT20) (VHT20)
36 5180.00 22.54 22.46 22.60 24 Pass
40 5200.00 22.70 22.64 22.74 24 Pass
48 5240.00 23.28 23.34 23.38 24 Pass
149 5745.00 23.84 2391 2341 30 Pass
157 5785.00 24.71 24.83 24.65 30 Pass
165 5825.00 25.45 25.38 2551 30 Pass
Output Power (dBm)
ﬁ': Frf&ﬁg)cy 802.11n 802.11ac Limit(dBm) Result
' (HT40) (VHT40)

38 5190.00 22.38 22.21 24 Pass
46 5230.00 22.85 22.57 24 Pass
151 5755.00 23.70 23.75 30 Pass
159 5795.00 24.56 24.76 30 Pass
CH. Frequency Output Power (dBm) .

No. (MHz) 802.11ac(VHTS0) Il =fi) RS
42 5210.00 [22.15 24 Pass
155 5775.00 23.98 30 Pass
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7. Band Edges Measurement

Test Requirement: FCC Part15 E Section 15.407 and 5.205

Test Method:

ANSI C63.10:2013

Limit:

Undesirable emission limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of
the 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of
the 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.
Devices operating in the 5.25-5.35 GHz band that generate emissions in the
5.15-5.25 GHz band must meet all applicable technical requirements for
operation in the 5.15-5.25 GHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25
GHz band.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside
of the 5.47-5.725 GHz band shall not exceed an EIRP of —27 dBm/MHz.

Test Procedure:

a. The Transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum analyzer
Detector function: Peak mode
SPAN: 100MHz
RBW: 1 MHz
VBW: 1 MHz
Sweep time= Auto.
b. Using Peak Search to read the peak power of Carrier frequencies after
Maximum Hold function is completed.
c. Find the next peak frequency outside the operation frequency band.

Test setup:

EUT SPECTRUM
ANALYZER

Test results:

Pass
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7.1. TEST RESULT

802.11a (5.15GHz-5.25GHz)
The Low Channel 36: 5180MHz

Bt b, S e Alsslysisr - Swiept SA

AL Re = =y F4 T 1213200 PR L 07, 2024
1 Avg Type: Log-Pwr macel T A s B
. u_;i_'.ll_:nr Freq 5.235000000 GHz e T 8 Typ g eved TEETEE %
FASS Foa o #Arten: 30 4B er|jFPRER P
Bl b s =1 "
Ref Offset 0.6 dB Mkrd 3 ::
10 aBidly  Ref 20.50 dBm 1B
- e | FPa
|
oy T -
it = .- I Lles e N T | ?
Start 5.0000 GHzZ Stop 54700 GHz
ARes BW 1.0 MHz WVBW 3.0 MHZz Sweep 1.000 ms (1001 pis)
[MERl HOES] TRER-CLD = | v | FUNCIICH | RINCTIONWIGTS ] FUHCTEONWALE I
1 M f 5135 83 GHz =44 .05 dBm
2 M r 5149 23 GHz A5 3T dBm
3 M r 6380 16 GHz 4629 dBm
“5 ] f 6303 05 Gz =44 5T dBm
23
T
a8
El
10
11 -
L ] ¥
(LR STATUS

802.11a (5.15GHz-5.25GHz)
The High Channel 48: 5240MHz

At b, Spmec i e Alsslysisr - Swiepl SA
B nL i CELEE PR, 5 ¥

LL{ T M DL OF, ST

enter Freq 5235000000 GHz ] foed Typw: Leg-Pur TRACEL 03 4
S PR Fas o 1 rig: Fres Run TYPE[ ki
B IFGinin;i nar #Aran: 30 4B Py R EEE

Mkrd 5§ 370 38 GHz

Raf Offset 0.6 dB - e

10 R Ref 20.50 dBm 44.58 dBm
= El

Start 5.0000 GHz Stop 54700 GHz
#Res BIW 1.0 MHz FVBW 3.0 MHz Sweep 1.000 ms (1001 pts)

1M ] 5.130 65 GHe 4531 dBm
2 N r E 149 23 GHz 27 48 dBm
Ea ' E.380 16 Gtz L7 48 dBm
- N f £.370 38 GHz 2458 dBem
&
7
B
g
10
14 2
o ¥
Lt STATUS
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802.11a (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz

Bt b, S e Alsslysisr - Swiept SA

ML FiF

| EREE P, T T 115733 S ets, STiea
enter Freq 5. 787500000 GHz ] Ava Type: Log-Pwr ACELL A S
e PHG Fas (5 1 0@ Free Run ki iy
oo IFGnin:l, nwr Attar: 34 4B pari
A L E QE3 4 38 =Ll
Rel Offset 0.5 dB WMkre 852 128 :.
10 By Ref 22.54 dBm 44.80 dBm
u « 1 B2
5 P ! 7 i
PESIRTE | JLIOTO R o ey S T, S I ik *
Start 5.6000 GHz Stlop 5.9750 GHz
#Res BW 1.0 MHz WVBW 3.0 MHZz Sweep 1.000 ms (1001 pts)
[HER] kira] [ v | FUNCTIDN [ RINCTIGNWIBTH]  FURCTONWALE I
1 M r BE39 000 GHE =45 08 dBm
2 N r 526 GHz 14 87 dBm
| f B.724 876 GH=z 2212 dBm
4 M f 5850 128 GHEz AT N6 dBm
5. M r 5882 875 GH=z 4407 dB8m
ﬂ_; M f 5052 128 GHz 4480 dBm
a8
=}
10
11 -
o ¥
L ETATUS

802.11a (5.725GHz-5.85GHz )
The High Channel 165;: 5825MHz

Bt b, Spmec i e Alsslysisr - Swiepl SA

ni [ 1 ELF i a TR ("] 1252 |_||'-‘Ml'rrl":\-)..\3|:|z_
enter Freq 5. 787500000 GHz ] Ava Type Log-Pwr TRACEL o 3 4
e PR e o Trig: Fras Run TYPE[ ki
Bt WFGainiow Atter: 34 dB L L
A L * B GRd TE 3 ¥ -
Ref Offset 0.6 dB vikro = 55 ._:._" ::
10 anidly  Ref 23.93 dBm 44.31 dBm
5 are 1 Fa
4 | ! [ ! | ! I ] ] i
i v 3 g L ¥
(:"-}.- P— I"' M———| . R v T 2. i ."-"-',...__. . T ? i
Start 5.6000 GHz Stop 5.9750 GHz
#Res BW 1.0 MHz WVBW 3.0 MHz Sweep 1.000 ms (1001 pts)
[HER] kot ] |+ | FsCTicd [ RINCTENWAGTSE  FURCTENGALE [
1 N f G634 8BTS GHE -45_33 dBm
2 N r E&78 126 GHz -5 17 dBm
3 N f 6724 876 GHz 4721 dBm
4 M f 5860 126 GHz 3361 dBm
5 M r 5876 260 GHz -43.78 dBm
ﬂ_; M r 5.8984 TH0 GHz 4431 dBm
a8
a
10
11 -
L ] ¥
L ETATUS
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802.11n(20M) (5.15GHz-5.25GHz)
The Lowest Channel 36: 5180MHz

Aol bl S e inen Alsadipdier - Swiepl 54

ni [T 0 SELiE Pk = ) 120 A D T, ST
enter Freq 5.235000000 GHz ] Ava Type: Log-Pwr
——— TR Faw o THE: Fres Run
Faoa IFGn in:l e #Apen 30 d8
Ref Offset 0.6 A8 Mkrd 5
Vi B v Ref 20.50 dBm
e
5 s 1 P&
: y !
o P g
Start 5.0000 GHz Stop 5.4700 GHz
#Res BW 1.0 MHz AWVEBW 3.0 MHz Sweep 1.000 ms (1001 pis)
(WFRLMORS TR = » [ v | FWENGH | RINCTIONWARTHE  FLRCTEONWALE [
1 M f 5142 B8 GHz =43 58 dBm
2 N r 5149 23 GHz -3 28 dBm
3 M r £.380 16 GH=z 4687 dBm
H (] r 6373 65 Gz =44 36 B
5
B
T
=]
=
10
11 -
L ¥
s ETATLIS

802.11n(20M) (5.15GHz-5.25GH?z)
The High Channel 48: 5240MHz

Aol bl S e inen Alsadipdier - Swiepl 54

AL Fif ] EhSE P 3 ¥4 K] 0L ETTF P D 0, BT
1 Awg T : Log-Pwr L |
: Tgr Freq 5.235000000 GHz Ao o Trig:Fres Run va Type: Log 1-mf.;| dania :
FASS FCalmd o #hkten. 30 dB mer|ff-FRFEEE
Ref Offset 0.6 dB fMkrd 5 .:.-':.- ’ __'t_l"-
10 gy Ref 20.50 dBm 44.08 dBm
g
i s | P
1 d . |
o % i Fo PR L ¢
Start 5.0000 GHz Stop 54700 GHz
#Res BW 1.0 MHz WVBWW 3.0 MHz Sweep 1.000 ms (1001 pis)
[N ML TR Sy x| _FWCNCe ] RINCTONwBTeL  FUMCTEINWALL
1 M f 5006 48 GHz -25.08 JdBm
2 M r 5. 148 23 GHz ~iE.10 d8m
3 M f E380 16 GH=z 4710 dBm
e f 5406 08 GHax 4408 dBm
5
&
7
a
]
10
11 &
L} ¥
5 GTATUS
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802.11n(20M) (5.725GHz-5.85GHz)
5745MHz

The Low Channel 149:

Aol bl S e inen Alsadipdier - Swiepl 54

AL Fif

enter Freq 5. 787500000 GH=

Attan: 32 4B

Trig: Fras Run

L2 27 30 P Coc 0, S04
mmace|

T e 1T 11

Ayg Type: Log-Pwr
TYPE |1 bbb

r|fFFPFPPF

Ref Offset 0.6 dB
Ref 22.23 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

1 M f 6642 3TH GHEz

2 M r 5,681 126 GHz

3 N f 6.724 BTG GHz

4 M f 5850 126 GHz

5 M r 5802 250 GHz

| = r 6964 126 GHz
T
a8
=
10
11

L

L

#WVEW 3.0 MHz

=44 50 dBm
-4 58 dBm
2947 dBm
=44 51 dBm

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

STATLS

Mgl bl Sgwec e inen Alsalipdier - Swiepl 54

AL Fif

enter Freq 5. 787500000 GH=

802.11n(20M) (5.725GHz-5.85GHz )
The High Channel 165:

, Trig: Fras Run

5825MHz

A1 0e0] P Cot 08, 2004

mace | :

s (T
Ayg Type: Log-Pwr

TYPE |1 bbb
EFiFPPP PP

5604 125 GHz
5695 2E0 GHz
6724 876 GHz
5860 1256 GHz
58200 TEQ GHz
5847 260 GHz

ZZZZIZZ

S IEGinin:i nor Atter: 34 4B
Ref Offset 0.5 98 Mkrg 5.847 250 GHz
10 diid Ref 23,35 dBm 43.55 dBm
e
m - -]
i I 1
a1 = .
{:.\-I 1 '-{\.I )‘:I_ 1] y ' . }_ 1 *_.
r:' m e ' "{ e Dbl f .. WARSNT S N (TR TR AT
Start 5.6000 GHz Stop 5.9750 GHz
#Res BW 1.0 MHz AWVEBW 3.0 MHz Sweep 1.000 ms (1001 pis)

GTATUS
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802.11ac(20M) (5.15GHz-5.25GHz)
The Lowest Channel 36: 5180MHz

Aggiben il Sgmevirinen Alsalydir - Swappl SA
B WL g O] 55 P Ot 7, 2T

enter Freqg 5235000000 GH=z ] Avg Type: Log-Fwr e F
T PRI Fass (o1 TG Fras Run n-vc_;r Pr' r'..F'.r
il heite o I Gmin: nwr #Akten. 30 dB =2

T E AdAE (34 (= Ll=
fMkrd 5. 41 01 -z

Ref Offsat 0.6 dB : -
dd. 31 dBim

10 Bl Ref 20.50 dBm

4 1 Y t ' !
h LAV 1 !
e i B g P B e B, e bt i i LW i i et e 1 iy il Tl

Start 5,0000 GHz Stop 54700 GHz

#Res BW 1.0 MHz FVBW 3.0 MHz Sweep 1.000 ms (1001 pts)
(WP MORR TRL = = | v | FNETICH J RINCTIORWIBTHE FURLTEONWALE
1 N f 5.141 94 GHe 4385 dBm
2 M r 5.149 23 GHz 44,76 dBm
3 o] f B350 16 GH=z 4531 dBm
P 1 f 541501 GHe 4431 dBim
5
&
7
a
8
10
11 -
o ¥
Lo SBTATUS

802.11ac(20M) (5.15GHz-5.25GHz)
The High Channel 48: 5240MHz

Aggiben il Sgmevirinen Alsalydir - Swappl SA

nL T = i 5, F 8 T 01212023 PH Dt iy, S
] Aug Type: Log-Fur macef 3o
E Tgr Freq 5.235000000 GHz R o Trig: Fres Run va Type: Log el IR &
FASS IFGmininwe | WAEEen- 30 4B pox|F P REE R
Ref Offsst 0.5 dB Wikrd 5.481 OF GH=z
10 By Ref 20.50 dBm 43.86 dBm
4 - -
1 .II'-\' L = + " I 1 k Ih z 1+ A0 . + 1 i
. | _ _“"ﬁ" . - | s e 3 1 Y, F T FARITE BT IR S ?
Start 5,0000 GHz Stop 54700 GHz
#Res BW 1.0 MHz AVEW 3.0 MHz Sweep 1.000 ms (1001 pis)
L A il R R - S S A 1 LT T N 4L I
1 M r 5.146 64 GHE 4546 dBm
z M r 5.14% 23 GHz -1 23 dBm
3 M f G380 16 GHz 4522 dBm
P f 5461 O GH 4386 dBm
-]
&
7
]
5
10
11 -
L *
s ETATUS
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nL RF

Aggiben il Sgmevirinen Alsalydir - Swappl SA

802.11ac(20M) (5.725GHz-5.85GHz)
The Low Channel 149:

57/45MHz

1L 24 P o 8, S

5. 77500000 GHz

e T
Byg Type: Log-Pwr b

TracE |

enter Froqg

FHN ;;p 3 | Trig: Fras Fun

'IVPCE N
IFGombni o Atten: 32 4B af|FPP PP F

[HER] ROFE]

1 M r
2 M r
3 M f
4 M f
5 M r
| f
7

a

5

10

11

o

(L

Ref Offset 0.5 A8 Mkr6 5.963 000 GHz
10 diidiy_ Ref 22.19 dBm 44.31 dBr
o s | Pa
4>
v —
o * ; ——2 £ 9

Start 5.6000 GHz Stop 5.9750 GHz
#Res BW 1.0 MHz #VEBEW 3.0 MHz Sweep 1.000 ms (1001 pis)

L] FUNCTIDH | FORETRNwRTML  FURRTENSAG
5642 000 GHz -45. 34 dBm
5676 126 GHz ~44. 18 dBm
6.724 876 GHz 2856 dBm

5850 125 GHz -45.18 diBm
5801 875 GHz ~44.20 dBm
6563000 GHz 4431 dBm

STATLS

nL RF

Aggiben il Sgmevirinen Alsalydir - Swappl SA

802.11ac(20M) (5.725GHz-5.85GHz )
The High Channel 165: 5825MHz

014755 1.2 P . 088

5. 77500000 GHz

24
TmaceE| -3y

e T
Byg Type: Log-Pwr

enter Froqg

FHN ;;p 3 | Trig: Fras Fun

'IVPCE N
IFGombni o Attan: 34 4B af|FPP PP F

15 e Biel v
=17

MEkrg 5. 843 125 GHz
Ref 23.38 dBm S
TP
e
. ! L | L l
ir b i | (9] ‘-
' = by E S 1 . S ”

Start 5.6000 GHz Stop 5.9750 GHz
#Res BW 1.0 MHz FVEBW 3.0 MHz Sweep 1.000 ms (1001 pis)

[ b Al BOEE] [ v [ FUEETIEH [ RINCTIONweTH] FUMRCTONWEALE |
1 M r 5.645 750 GHz 4448 dBm
2 N r 5.572 000 GHz 4453 dBm
In ' £.724 876 GHz Za8s daBm
i M r 5.850 125 GHz 3099 dBm
5 N r 5577 875 GHz 3ss aBm
s f 5943 126 GH=z 4406 dBm
7
B
5
10
11 -
o *
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8. RADIATED EMISSION MEASUREMENT

8.1. Block diagram of test setup

In 3m Anechoic Chamber Test Setup Diagram for 9KHz-30MHz

e —
.

Semi-anechoic Chamber

|

|

[

[

[

|

|

[

|

|

| 3m

| - >

| - .

.

I EUT and

I O Suppott Syvatem
[

| ’_P_L‘
| : I |
I

| X . TUEN TAELE
| LIm(Ly*1 DA 0.3m(H) =¥ mopy

|

114

1 Receiver — PC System

In 3m Anechoic Chamber Test Setup Diagram for 30MHz-1GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

{(Reference Point)

Turn Table
1.5m{L)*1.0m{W)*0 8m(H) ——» (Wood)

AMP H Receiver — PC System
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In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

1.5m(L)*1.0m(W)* 1 5m(H)

ABSORBER

AAAAAA

| EUT |

TURN TABLE 1.5m
(FIBRE GLASS)

AMP

Spectrum Analyzer

PC System

Note: For harmonic emissions test a appropriate high pass filter was inserted in the input port of AMP.
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8.2. Limit

9.3.1 FCC 15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9-410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 255-25.67 1300 - 1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435 -1626.5 9.0-92
4.20725-4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 748-75.2 1660 - 1710 10.6 -12.7
6.26775 - 6.26825 108 -121.94 17188 -1722.2 1325-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125-167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 -173.2 3332-3339 31.2-318
12.51975-12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675-12.57725 322-3354 3600 - 4400 (3)
9.3.2. FCC 15.209 Limit.
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uVim dB(uV)/m
0.009 ~ 0.490 300 2400/F(KHz) 67.6-20log(F)
0.490 ~ 1.705 30 24000/F(KHz) 87.6-20log(F)
1.705 ~ 30.0 30 30 29.54
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak)
Above 1000 3 54.0 dB(uV)/m (Average)

Note: (1) The emission limits shown in the above table are based on measurements employing a CISPR
QP detector except for the frequency bands 9-90KHz, 110-490KHz and above 1000MHz.
Radiated emissions limits in these three bands are based on measurements employing an
average detector.
(2) At frequencies below 30MHz, measurement may be performed at a distance closer then that
specified, and the limit at closer measurement distance can be extrapolated by below formula:
Limits,,(dBuV/m)= Limitzy,(dBuV/m) + 40Log(30m/3m)
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9.3.3. Limit for this EUT

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions shall be at least 30dB below the fundamental emissions, or comply with
15.209 limits.

8.3. Test Procedure

(1) EUT was placed on a non-metallic table, 80 cm above the ground plane inside a semi-anechoic
chamber.
(2) Setup EUT and assistant system according clause 2.4 and 7.2
(3) Test antenna was located 3m(except 18GHz-40GHz was 1m) from the EUT on an adjustable mast, and the antenna

used as below

table.

Test frequency range Test antenna used
9KHz-30MHz Active Loop antenna
30MHz-1GHz Bilog Broadband Antenna
1GHz-18GHz Double Ridged Horn Antenna(1GHz-18GHz)
18GHz-40GHz Horn Antenna(18GHz-40GHz)

According ANSI C63.10:2013 clause 6.4.4.2 and 6,5.3, for measurements below 30 MHz, the loop antenna
was positioned with its plane vertical from the EUT and rotated about its vertical axis for maximum
response at each azimuth position around the EUT. And the loop antenna also be positioned with its plane
horizontal at the specified distance from the EUT. The center of the loop is 1 m above the ground. for
measurement above 30MHz, the Trilog Broadband Antenna or Horn Antenna was located 3m from EUT,
Measurements were made with the antenna positioned in both the horizontal and vertical planes of
Polarization, and the measurement antenna was varied from 1 m to 4 m. in height above the reference
ground plane to obtain the maximum signal strength.

(4) Below pre-scan procedure was first performed in order to find prominent frequency spectrum radiated
emissions from 9KHz to 25GHz:

(a) Scanning the peak frequency spectrum with the antenna specified in step (3), and the EUT was rotated
360 degree, the antenna height was varied from 1m to 4m(Except loop antenna, it’s fixed 1m above
ground.)

(b) Change work frequency or channel of device if practicable.

(c) Change modulation type of device if practicable.

(d) new battery is used during testing

(e) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement produces

highest emissions.
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Spectrum frequency from 9KHz to 25GHz (tenth harmonic of fundamental frequency) was investigated,

and no any obvious emission were detected from 18GHz to 25GHz, so below final test was performed

with frequency range from 9KHz to 18GHz.

(5) For final emissions measurements at each frequency of interest, the EUT was rotated and the antenna

height was varied between 1m and 4m in order to maximize the emission. Measurements in both

horizontal and vertical polarities were made and the data was recorded. In order to find the maximum

emission, the relative positions of equipments and all of the interface cables were changed according to

ANSI C63.10 2013 on Radiated Emission test.

(6) The emissions from 9KHz to 1GHz were measured based on CISPR QP detector except for the

frequency bands 9-90KHz, 110-490KHz, for emissions from 9KHz-90KHz,110KHz-490KHz and above

1GHz were measured based on average detector, for emissions above 1GHz, peak emissions also be

measured and need comply with Peak limit.
(7) The emissions from 9KHz to 1GHz, QP or average values were measured with EMI receiver with below

RBW

Frequency band RBW
9KHz-150KHz 200Hz

150KHz-30MHz 9KHz
30MHz-1GHz 120KHz

(8) For emissions above 1GHz, both Peak and Average level were measured with Spectrum Analyzer,

and the RBW is set at IMHz, VBW is set at 3MHz for Peak measure; RBW is set at LMHz, VBW is
set at 10Hz for Average measure(according ANSI C63.10:2013 clause 4.2.3.2.3 procedure for

average measure). Peak detector is used for Peak and AV measurement both.

According to KDB 789033 v02r01 section G) 1) (d), for For measurements above 1000 MHz @ 3m distance, the limit

of field strength is computed as follows:
E[dBuV/m] = EIRP[dBm] + 95.2;
For example, if EIRP = -27dBm
E[dBuV/m] = -27 + 95.2 = 68.2dBuV/m.
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Report No.: AAEMT/RF/240830-01-04

8.4. Test result(Below 30MHz)

/ﬂ: —_—

Certificate#5593.01

7~y [ACCREDITED]

Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: -- Test Result: Pass
Test Mode: Keeping TX mode Test By: Aman
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
-- -- -- - P
-- -- -- -- P
Note:

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has no need
to be reported.
Distance extrapolation factor =20 log (specific distance/test distance)(dB);
Limit line = specific limits(dBuv) + distance extrapolation factor.
Note: N/A
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TEST RESULTS (Between 30M — 1000 MHz)

Report No.: AAEMT/RF/240830-01-04

(

AA Electro Magnetic Test Laboratory Private Limited M

’

%7~y [ACCREDITED

Certificate#5593.01

EUT: Driveri Model Name. D-450
Temperature: 254 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE) FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.180GHz)
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Report No.: AAEMT/RF/240830-01-04

Test at Channel 36 (5.180 GHz) in transmitting status

30 MHz~1 GHz Spurious Emissions .Quasi-Peak Measurement

Vertical:
Peak scan
Level (dBpV/m)
700 dBuV/m
1]
50 M anain -G 4B [
|
10 I 2
: & 3 | 5 = §
s JAWW(W \(f &Mw\m]ﬁ”
In vvfr w«J W{J\ UWW»A
10
0
10
-20
30
30.000 (1] 100 [MHz] 500 1000.0
No. Frequency | Factor | Reading | Level Limit  (Margin| .
(MHz) (dBuV/m)| (dBuV) |[(dBuV/m)|(dBuV/m)| (dB)
1 30.2116 -12.98 | 47.99 35.01 40.00 | -4.99| QP
2 441544 -11.74 4719 35.45 40.00 | -4.55 apP
3 64.9869 -14.03 | 47.10 33.07 40.00 | -6.93| QP
4 145.8109 -15.50 | 49.08 33.58 4350 | 9.92| QP
5 245.2606 -10.30 | 50.27 39.97 46.00 | -6.03| QP
6 938.7139 0.35 34.78 35.13 46.00 |-10.87| QP

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(3) Margin = Result - Limit
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Certificate#5593.01
Report No.: AAEMT/RF/240830-01-04
EUT: Driveri Model Name. D-450
Temperature: 254 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.180GHz)
Horizontal:
Peak scan
Level (dBuV/m)
70.0  dBuv/m
60
50 M argin 0 [
“ | i
' f 4 Lt g
0 :
L 3 {\/\f"gﬁ f\[ M J,WLULMAJM)&
. - N
10 s A R
]
10
-20
-30
30.000 60 100 [MHz 500 1000.0
N Frequency | Factor | Reading | Level Limit  [Margin
0. Detectar
(MHz) (dBuV/m)| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 30.0000 -10.98 36.90 25.92 40.00 |-14.08| QP
2 182.5785 -11.44 41.93 30.49 43,50 |-13.00| QP
3 240.1442 -8.53 48.17 39.64 46.00 | -6.36 apP
i 254.0312 -1.97 39.61 31.64 46.00 |-14.36) QP
5 554.1708 -0.95 34.18 33.23 46.00 |-12.77| QP
B 723.7930 0.81 30.85 31.66 46.00 |-14.34] QP

The test result is calculated as the following:
(4) Result = Reading + Correct Factor

(5) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(6) Margin = Result — Limit
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Certificate#5593.01
Report No.: AAEMT/RF/240830-01-04
EUT: Driveri Model Name. D-450
Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE) FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.745GHz)
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Report No.: AAEMT/RF/240830-01-04

Test at Channel 149 (5.745 GHz) in transmitting status

30 MHz~1 GHz Spurious Emissions .Quasi-Peak Measurement

Vertical:
Peak scan
Level (dBpV/m)
700 dBu¥/m
60
] M avain -G B [
|
il - Z I | >
h PR W 2 |-4 5 =
| Wx Ww"”\\ | \. \} W
| AP s
10
0
10
20
30
30.000 60 100 (MHz) 500 1000.0
No. Frequency | Factor | Reading | Level Limit  (Margin| o
(MHz) (dBuV/m)| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 30.0000 -12.98 | 49.28 36.30 4000 | -3.70( QP
2 44.4657 -11.74 | 48.37 36.63 4000 | -3.37( QP
3 64.9869 -14.03 | 45.7 31.68 4000 | -8.32| QP
4 92.9974 -12.44 | 43.83 31.39 43.50 |-1217| QP
5 144.7899 -15.53 | 47.34 31.81 43.50 |-11.68( QP
6 246.9901 -10.22 | 49.27 39.05 46.00 | -6.95| QP

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(3) Margin = Result - Limit
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Report No.: AAEMT/RF/240830-01-04
EUT: Driveri Model Name. D-450
Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.745GHz)
Horizontal:
Peak scan
Level (dBuV/m)
70.0 dBuY/m

0] Masgn -G 4B r

%

A0 I

3 5

e

10 2 3

Rty A

-30
30.000 B0 100 MHz 500 10000
N Frequency | Factor | Reading | Level Limit [Margin
0. Detector
(MHz) (dBuV/m)| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 30.2116 -10.98 | 38.16 27.18 40.00 |-12.82| QP
2 162.0197 | -12.67 | 41.47 28.80 43.50 |-14.70| QP
3 183.8660 | -11.36 | 40.49 29.13 43.50 |-14.37| QP
4 240.1442 -8.53 48.54 40.01 46.00 | -5.99| QP
5 554.1708 -0.95 33.91 32.96 46.00 |-13.04f QP
6 945.3336 1.78 30.22 32.00 46.00 |-14.00, QP

The test result is calculated as the following:

(4) Result = Reading + Correct Factor
(5) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(6) Margin = Result — Limit
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Certificate#5593.01
Report No.: AAEMT/RF/240830-01-04

TEST RESULTS (Between 1000MHz — 18000 MHz)

EUT: Driveri Model Name. D-450
Temperature: 254 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.180GHz)
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Note: Marker 5 is intentionally radiated frequency from the EUT.
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AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/240830-01-04

Test at Channel 36 (5.180 GHz) in transmitting status

1000 MHz~18000 MHz Spurious Emissions. Peak Measurement
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Certificate#5593.01

Vertical:
Peak scan
Level (dBpV/m)
30.0  dBu¥/m
5
80
Fi]
&0
A
50 N\J 3 h)} ek M
“ W%Mmﬂm W%WJWMMWW ;
5 | P -\._munmvﬁm_—ﬂ”'b,r
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AVG

1000.00D [MHz] 800D 18000.
No. Frequency | Factor | Reading | Level Limit  (Margin| .
(MHz) (dBuV/m)| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)

1 1815.952 -3.66 54.12 50.46 74.00 |-23.54| peak
2 1847.783 -3.61 36.23 32.62 54.00 |-21.38| AVG
3 2853.115 =217 48.12 45.95 74.00 |-28.05| peak
4 2853.115 -2.17 36.85 34.68 54.00 |-19.32| AVG
5 5180.000 0.80 84.91 85.71 74.00 | 11.71| peak
6 5181.120 0.80 67.06 67.86 54.00 | 13.86| AVG
7 6532.008 -5.03 58.45 53.42 74.00 |-20.58| peak
8 6569.953 -3.85 45.66 41.81 54.00 |-12.19] AVG
9 11065.323 8.29 44.25 52.54 74.00 |-21.46| peak
10 | 11065.323 8.29 32.40 40.69 54.00 |-13.31| AVG
11 12569.175 8.44 45.25 53.69 74.00 |-20.31| peak
12 | 12642.191 8.44 32.28 40.72 54.00 |-13.28| AVG

The test result is calculated as the following:

(1) Result = Reading + Correct Factor

(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
Margin = Result — Limit
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Certificate#5593.01
Report No.: AAEMT/RF/240830-01-04
EUT: Driveri Model Name. D-450
Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.180GHz)
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AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/240830-01-04

Test at Channel 36 (5.180 GHz) in transmitting status

1000 MHz~18 GHz Spurious Emissions. Peak Measurement

T :
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Certificate#5593.01

Horizontal:

Peak scan

Level (dBpV/m)

0.0  dBuv/m

5

a0

o

ED

: 7 A farfre
» W At ! /,_f_'w P v
Nepper i B - RS N S— -w\-r""/ i o ik

30 r\l‘};m\u.

20

10

0

-10

1000 000 [MHz] 00 18000
No. Frequency | Factor | Reading | Level Limit |Margin|

(MHz) (dBuV/m)| (dBuV) [(dBuV/m)|(dBuY/m)| (dB)

1 1815.952 -3.66 53.26 49.60 74.00 |-24.40| peak
2 1837.111 -3.63 36.37 32.74 54.00 |-21.26] AVG
3 2425.957 -2.74 50.99 48.25 74.00 |-25.75| peak
4 2425.957 -2.74 37.29 34.55 54.00 |-19.45| AVG
5 5180.000 0.80 83.93 84.73 74.00 | 10.73| peak
6 5181.120 0.80 67.03 67.83 54.00 | 13.83| AVG
7 6608.119 -2.67 55.81 53.14 74.00 |-20.86| peak
8 6646.506 -1.48 40.82 39.34 54.00 |-14.66] AVG
9 11129.603 8.34 44.79 53.13 74.00 |-20.87| peak
10 | 11129.603 8.34 32.06 40.40 54.00 |-13.60| AVG
1 16217.807 9.50 44.75 54.25 74.00 |-19.75| peak
12 16406.777 9.46 3zn 42.57 54.00 |-11.43] AVG

Note: Marker 5 is intentionally radiated frequency from the EUT.

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(3) Margin = Result — Limit
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Certificate#5593.01
Report No.: AAEMT/RF/240830-01-04
EUT: Driveri Model Name. D-450
Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.745GHz)
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Report No.: AAEMT/RF/240830-01-04
Test at Channel 149 (5.745 GHz) in transmitting status

1000 MHz~18000 MHz Spurious Emissions. Peak Measurement

0.0 dBuv¥/m
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g e
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20

1000.000 [MHz] BODD 18000,
No. Frequency | Factor | Reading | Level Limit |Marginf ..
(MHz) (dBuV/m)| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)

1 1246.212 -4.26 48.85 44.59 74.00 |-29.41| peak
2 1260.733 -4.26 38.52 34.26 54.00 |-19.74] AVG
3 1815.952 -3.66 50.08 46.42 74.00 |-27.58| peak
4 1837.111 -3.63 36.02 32.39 54.00 |-21.61] AVG
5 2425.957 -2.74 49.73 46.99 74.00 |-27.01| peak
6 2425.957 -2.74 36.64 33.90 54.00 |-20.10] AVG
7 5745.000 1.73 89.86 91.59 74.00 | 17.59| peak
8 5750.479 1.75 69.97 711.72 54.00 | 17.72| AVG
9 8675.808 3.49 46.20 49.69 74.00 |-24.31| peak
10 | 8776.898 3.42 33.98 37.40 54.00 |-16.60] AVG
11 | 12569.175 8.44 44.68 53.12 74.00 |-20.88| peak
12 | 12642.191 8.44 31.94 40.38 54.00 |-13.62| AVG

Note: Marker 7 and 8 are intentionally radiated frequency from the EUT. Hence considered as PASS.
The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
Margin = Result — Limit
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Report No.: AAEMT/RF/240830-01-04
EUT: Driveri Model Name. D-450
Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.745GHz)
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Report No.: AAEMT/RF/240830-01-04
Test at Channel 149 (5.745 GHz) in transmitting status

1000 MHz~18000 MHz Spurious Emissions. Peak Measurement

90.0  dBuV/m
5
3
80
70 L
1
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1000000 [MHz] 8OO0 18000,
No. Frequency Factor | Reading | Level Limit  |Margin Detector
(MHz) (dBuW/m)| (dBuV) |(dBuV/m)|(dBuW/m)| (dB)
1 1517.475 2213 22.83 44 96 74.00 |[-29.04| peak
2 1535.156 22.14 12.14 34.28 54.00 |-19.72| AVG
3 2630.881 25.66 21.45 47.11 74.00 |-26.89| peak
4 2676.997 25.82 9.19 35.01 54.00 |-18.99| AVG
5 5745.000 35.35 49.09 84.44 74.00 | 10.44| peak
B 5750.479 35.38 30.10 B65.48 54.00 | 11.48| AVG
7 7419.751 39.99 9.28 4927 74.00 |-24.73| peak
8 7462.854 40.04 -2.85 3719 54.00 |-16.81| AVG
9 12569.175 47.75 5.77 53.52 74.00 |[-20.48| peak
10 | 12642191 47.82 -7.21 40.61 54.00 |-13.39| AVG
N 15846.371 47.75 6.75 54.50 74.00 |-19.50| peak
12 | 16031.014 | 47.36 512 42.24 54.00 |-11.76| AVG

Note: Marker 5 and 6 are intentionally radiated frequency from the EUT. Hence considered as PASS.
The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
Margin = Result
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TEST RESULTS (Between 18000MHz — 26500 MHz)
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EUT: Driveri Model Name. D-450
Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.180GHz)
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Test at Channel 36 (5.180 GHz) in transmitting status

AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/240830-01-04

18000 MHz~26500 MHz Spurious Emissions. Peak Measurement
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No. Frequency | Factor | Reading | Level Limit  |Margin| .
(MHz) (dBuV/m)| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 19062.611 -7.02 41.20 34.18 74.00 |-39.82| peak
2 19077.392 -7.02 29.86 22.84 54.00 |-31.16| AVG
3 20329.273 -6.66 30.14 23.48 54.00 |-30.52| AVG
4 20345.036 -6.65 41.59 34.94 74.00 |-39.06| peak
5 21579510 | -6.35 37.23 30.88 74.00 |-43.12| peak
6 21579510 | -6.35 25.31 18.96 54.00 |-35.04| AVG
1 23084.875 -6.05 38.25 32.20 74.00 |-41.80| peak
8 23102.774 -6.05 26.70 20.65 54.00 |-33.35| AVG
9 24127.641 -5.85 41.28 35.43 74.00 |-38.57| peak
10 | 24165.072 -5.84 28.23 22.39 54.00 |-31.61| AVG
11 25830.774 -5.60 41.05 35.45 74.00 |-38.55| peak
12 | 25850.803 -5.59 29.70 24.11 54.00 |-29.89| AVG

The test result is calculated as the following:
(3) Result = Reading + Correct Factor

(4) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator

Margin = Result — Limit
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Report No.: AAEMT/RF/240830-01-04
EUT: Driveri Model Name. D-450
Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.180GHz)
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Report No.: AAEMT/RF/240830-01-04

Test at Channel 36 (5.180 GHz) in transmitting status
18000 MHz~26500 MHz Spurious Emissions. Peak Measurement
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18000.000 MHz] 26500.

Frequency | Factor | Reading | Level Limit [Margin
(MHz) (dBuV/m)| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)

19315.454 -6.94 40.14 33.20 74.00 |-40.80| peak
19330.431 -6.93 28.23 21.30 54.00 |-32.70| AVG
20424.036 -6.63 40.19 33.56 74.00 |-40.44| peak
20439.872 -6.63 28.42 21.79 54.00 |-32.21| AVG
21214.653 -6.44 39.49 33.05 74.00 |-40.95| peak
21231.103 -6.44 28.07 21.63 54.00 |-32.37| AVG
22818.034 -6.09 39.10 33.01 74.00 |-40.99| peak
22853.434 -6.08 28.06 21.98 54.00 |-32.02] AVG
9 24146.349 -5.85 39.54 33.69 74.00 |-40.31| peak
10 | 24165.072 -5.84 28.41 22.57 54.00 |-31.43| AVG
11 25394.039 -5.66 41.09 35.43 74.00 |-38.57| peak
12 | 25413.729 -5.65 29.55 23.90 54.00 |-30.10| AVG

=
e

Detector

D=~ ]| py]| =

The test result is calculated as the following:
(4) Result = Reading + Correct Factor
(5) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(6) Margin = Result — Limit
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Report No.: AAEMT/RF/240830-01-04
EUT: Driveri Model Name. D-450
Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.745GHz)
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Report No.: AAEMT/RF/240830-01-04
Test at Channel 149 (5.745 GHz) in transmitting status

18000 MHz~26500 MHz Spurious Emissions. Peak Measurement
90.0  dBuV/m
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18000.000 [MHZz] 26500,
No. Frequency Factor | Reading | Level Limit [Margin Detector
(MHz) (dBuv/m)| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 18538.051 -1.16 43.29 36.13 74.00 |-37.87| peak
2 18552.425 -1.15 31.93 24.78 54.00 |-29.22| AVG
3 20156.681 -6.71 40.84 3413 74.00 |-39.87| peak
4 20172.310 -6.70 29.55 22.85 54.00 |-31.15] AVG
5 21181.792 -6.45 41.05 34.60 74.00 |-39.40| peak
6 21181.792 -6.45 29.7 23.26 54.00 |-30.74] AVG
7 22606.784 -6.13 39.78 33.65 74.00 |-40.35| peak
8 22641.856 -6.12 28.06 21.94 54.00 |-32.06] AVG
9 24108.947 -5.85 40.14 34.29 74.00 |-39.71| peak
10 | 24127.641 -5.85 28.76 22.91 54.00 |-31.08] AVG
11 25256.632 -5.68 39.20 33.52 74.00 |-40.48| peak
12 | 25315.429 -5.67 28.06 22.39 54.00 |-31.61] AVG

The test result is calculated as the following:
(3) Result = Reading + Correct Factor
(4) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
Margin = Result — Limit
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Report No.: AAEMT/RF/240830-01-04
EUT: Driveri Model Name. D-450
Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.745GHz)
109 |Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019

AAEMT/A2LA/TRF/ FCC-15C/24_01_REV0



E M

T

AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/240830-01-04
Test at Channel 149 (5.745 GHz) in transmitting status

18000 MHz~26500 MHz Spurious Emissions. Peak Measurement
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18000.000 [MHz)
No. Frequency | Factor | Reading | Level Limit  [Margin|

(MHz) (dBuV/m)| (dBuV) |[(dBuV/m)|(dBuV/m)| (dB)

1 18624.464 -71.13 42.76 35.63 74.00 |-38.37| peak
2 18638.905 -1.14 31.09 23.95 54.00 |-30.05| AVG
3 20360.811 -6.65 42.04 35.39 74.00 |-38.61| peak
4 20392.399 -6.64 29.70 23.06 54.00 |-30.94] AVG
5 21412.895 -6.39 39.44 33.05 74.00 |-40.95| peak
6 21446.114 -6.38 27.10 20.72 54.00 |-33.28] AVG
1 22641.856 -6.12 39.04 32.92 74.00 |-41.08| peak
8 22676.982 -6.11 26.90 20.79 54.00 |-33.21] AVG
9 24165.072 -5.84 39.9 34.07 74.00 |-39.93| peak
10 | 24221.328 -5.83 26.25 20.42 54.00 |-33.58| AVG
11 | 25790.762 -5.60 42.07 36.47 74.00 |-37.53| peak
12 | 25810.760 | -5.60 29.55 23.95 54.00 |-30.05| AVG

The test result is calculated as the following:
(3) Result = Reading + Correct Factor
(4) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
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AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/240830-01-04
TEST RESULTS (Between 26500MHz — 40000 MHz)
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EUT: Driveri Model Name. D-450
Temperature: 254 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.180GHz)
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AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/240830-01-04

Test at Channel 36 (5.180 GHz) in transmitting status
26500MHz — 40000 MHz Spurious Emissions. Peak Measurement

oo

dBul/m

QN
=N

-
L7
z,

4,

|

e~
N

‘\"l“/’l/,
A7

'l

\\\e ACCREDITED|

Zmn
Certificate#5593.01

]

]

m W@}W B e
S 1 DRI T P
30 waﬂwj““’ o M il
,,,,,,,,, i —

20

0

]

-10

26500.000 [MHz] 40000
No. Fr?r?qiezqcy [dgil\:}?nr’ij ngﬂi\?jg {dléi:fefhl} {dELsm:m} Mﬁajrag}in petectar
1 | 30544.762 | 138 | 41.23 | 4261 | 74.00 |-31.39] peak
2 | 30557341 | 138 | 31.00 | 3238 | 54.00 |-21.62] AVG
3 | 30848.090 | 1.44 | 4253 | 43.97 | 74.00 |-30.03| peak
4 | 30860.794 | 1.44 | 32.35 | 33.79 | 54.00 |-20.21| AVG
5 | 31077562 | 1.48 | 33.00 | 3448 | 5400 |-19.52| AVG
6 | 31090360 | 1.48 | 43.13 | 44.61 | 74.00 |-29.39| peak
7 | 34234836 | 199 | 4452 | 4651 | 74.00 |-27.49| peak
8 | 34248935 | 200 | 3202 | 3402 | 5400 |-19.98] AVG
9 | 37051054 | 248 | 46.24 | 48.72 | 74.00 |-25.28| peak
10 | 37051054 | 248 | 3576 | 38.24 | 54.00 |-15.76| AVG
11 | 38465612 | 271 | 4963 | 5234 | 74.00 |-21.66| peak
12 | 38497301 | 272 | 39.13 | 41.85 | 54.00 |-12.15| AVG

The test result is calculated as the following:
(5) Result = Reading + Correct Factor

(6) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator

Margin = Result — Limit
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Report No.: AAEMT/RF/240830-01-04
EUT: Driveri Model Name. D-450
Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.180GHz)
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AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/240830-01-04

Test at Channel 36 (5.180 GHz) in transmitting status

26500MHz — 40000 MHz Spurious Emissions. Peak Measurement
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26500000 [MHz] 40000,
No. Frequency | Factor | Reading | Level Limit  [Margin| o
(MHz) (dBuV/m)| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 30848.090 1.44 41.21 42.65 74.00 |-31.35| peak
2 30848.090 1.44 29.51 30.95 54.00 |-23.05| AVG
3 32894.500 1.80 40.48 42.28 74.00 |-31.72 peak
4 32894.500 1.80 29.38 31.18 54.00 |-22.82| AVG
5 35221.385 2.15 43.33 45.48 74.00 |-28.52| peak
6 35221.385 2.15 32.74 34.89 54.00 |[-19.11| AVG
7 37051.054 2.48 47.32 49.80 74.00 |-24.20| peak
8 37081.577 2.49 34.93 37.42 54.00 |-16.58| AVG
9 37915.270 2.62 47.82 50.44 74.00 |-23.56| peak
10 | 37930.885 2.62 37.54 40.16 54.00 |-13.84| AVG
11 | 38975.770 2.79 48.38 51.17 74.00 |-22.83| peak
12 | 38991.821 2.79 38.29 41.08 54.00 |-12.92 AVG

The test result is calculated as the following:
(7) Result = Reading + Correct Factor
(8) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(9) Margin = Result — Limit
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Report No.: AAEMT/RF/240830-01-04
EUT: Driveri Model Name. D-450
Temperature: 25.4 °C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
Test Mode: Keeping TX mode (5.745GHz)
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Report No.: AAEMT/RF/240830-01-04
Test at Channel 149 (5.745 GHz) in transmitting status

26500MHz — 40000 MHz Spurious Emissions. Peak Measurement
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No. Fr?r?flﬂcy {dgif}?nr-.} Tﬁgﬂ%g {dll‘;!?\r.i'E!L’I} méﬂ"&ifm} N}{ajrag}in Detector
1 | 30595.109 | 1.39 | 44.35 | 4574 | 74.00 |-28.26] peak
2 | 30595109 | 1.39 | 31.17 | 3256 | 54.00 |-21.44] AVG
3 | 30860.794 | 1.44 | 46.02 | 47.46 | 74.00 |-26.54 peak
4 | 30873503 | 1.44 | 31.77 | 33.21 | 54.00 |-20.79] AVG
5 | 31064.768 | 1.47 | 33.00 | 34.47 | 54.00 |-19.53] AVG
6 | 31077.562 | 1.48 | 4517 | 46.65 | 74.00 [-27.35] peak
7 | 35250401 | 215 | 44.19 | 46.34 | 74.00 [-27.66] peak
8 | 35279.440 | 2.16 | 3573 | 37.89 | 54.00 |-16.11] AVG
9 | 38276.029 | 268 | 47.12 | 49.80 | 74.00 |-24.20] peak
10 | 38276.029 | 268 | 36.76 | 39.44 | 54.00 |-14.56] AVG
11 | 38799.645 | 2.76 | 49.83 | 5259 | 74.00 |-21.41| peak
12 | 38831608 | 2.77 | 40.38 | 43.15 | 54.00 |-10.85] AVG

The test result is calculated as the following:
(5) Result = Reading + Correct Factor
(6) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
Margin = Result — Limit
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EUT: Driveri Model Name. D-450
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Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Aman
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Report No.: AAEMT/RF/240830-01-04

Test at Channel 149 (5.745 GHz) in transmitting status
26500MHz — 40000 MHz Spurious Emissions. Peak Measurement
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26500000 MHz]
No. Fr?r?qﬂcy {dgif.}?nrw] T:Sﬂ:r}}g {d'éi"{.ﬁk.} {dém}m} M{?jrag}m petector
1 | 29811698 | 1.22 | 2759 | 2881 | 54.00 |-2519] AVG
2 | 29823975 | 123 | 3928 | 4051 | 74.00 |-33.49] peak
3 | 32264060 | 1.69 | 32.68 | 3437 | 54.00 |-19.63] AVG
4 32277.347 1.70 44.51 46.21 74.00 |-27.79| peak
5 36581.148 2.40 46.74 49.14 74.00 |-24.86| peak
6 | 36596213 | 240 | 3521 | 3761 | 54.00 |-16.39] AVG
7 | 37666315 | 258 | 4521 | 47.19 | 74.00 |-26.21| peak
8 | 37666.315 | 2.58 | 34.65 | 37.23 | 54.00 |-16.77] AVG
9 | 38354908 | 2.70 | 47.02 | 49.72 | 74.00 |-24.28) peak
10 | 38386.505 | 2.70 | 3621 | 3891 | 54.00 |-15.09] AVG
11 | 39249537 | 2.83 | 4857 | 51.40 | 74.00 |-22.60| peak
12 | 39281871 | 283 | 37.03 | 39.86 | 54.00 |-14.14] AVG

The test result is calculated as the following:
(5) Result = Reading + Correct Factor

(6) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator

Margin = Result
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The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic equation with a
sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.
No any other emissions level very low which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions from
unintentional radiators which are attenuated more than 20 dB below the permissible value need not be reported unless

specifically required elsewhere in this Part.

Hence there no other emissions have been reported.
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9. POWER LINE CONDUCTED EMISSION

9.1. Block diagram of test setup

Receiver

l
| |68

EUT | Losd..l

LISN+ LISN«

9.2. Power Line Conducted Emission Limits

Frequency Quasi-Peak Level Average Level
dB(nV) dB(uV)
150kHz  ~  500kHz 66 ~ 56* 56 - 46
500kHz _ ~  5MHz 56 16
5MHz ~ 30MHz 60 50

Note 1: * Decreasing linearly with logarithm of frequency.

Note 2: The lower limit shall apply at the transition frequencies.
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9.3. Test Procedure

The EUT and Support equipment, if needed, were put placed on a non-metallic table, 80cm above the
ground plane.

Configuration EUT to simulate typical usage as described in clause 2.4 and test equipment as described in
clause 10.2 of this report.

All 1/O cables were positioned to simulate typical actual usage as per ANSI C63.4.
All support equipment power received from a second LISN.

Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver connected
to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.4 were scanned during the preliminary test.

After the preliminary scan, we found the test mode producing the highest emission level.

The EUT configuration and worse cable configuration of the above highest emission levels were recorded
for reference of the final test.

EUT and support equipment were set up on the test bench as per the configuration with highest emission
level in the preliminary test.

A scan was taken on both power lines, Neutral and Line, recording at least the six highest emissions.

Emission frequency and amplitude were recorded into a computer in which correction factors were used to
calculate the emission level and compare reading to the applicable limit.

The test data of the worst-case condition(s) was recorded.

The bandwidth of test receiver is set at 9 KHz.

9.4. Test Result

PASS. (See below detailed test result)
Notel: All emissions not reported below are too low against the prescribed limits.

Note2: “-----” means peak detection; “-----” means average detection
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EUT: Driveri Model Name. : D-450
Temperature: 25.8°C Relative Humidity: 52%
Probe: Line Test Power: AC 110V/60Hz
Test Mode: X Test Result: Pass
Standard: (CE)FCC PART 15 E_QP

1200 dBuWV

110
100
90
80

70

. \ FCC Part 16B Clasz B Conduction[QP)]
|

50 \ FCC Part[15B |Clags B Cpnduction [AVG)
|

40

' 5 !
‘ [
20 o : peak
i B ] ¥ B AVG
20 1

10

0.0
0.150 [MHz] 30.000

fer

Reading Correct Measure-

No. Mk.  Freq.  Level Factor ~ment Limit Over

MHz dBuVv dB dBuVv dBuv dB Detector
1 * 0.1544 4291 10.71 53.62 6575 -12.13 QP
2 0.1564 24 56 10.80 35 36 5565 -20.29 AVG
3 0.5100 31.82 10.90 4272 56.00 -13.28 QF
4 05143 21.36 10.89 3225 46 00 -13.75 AVG
5 1.6304 26.22 10.41 36.63 56.00 -19.37 QP
6 1.6484 17.21 10.41 27.62 46.00 -18.38 AVG
7 3.8490 2776 10.59 38.35 56.00 -17.65 QP
8 3.8894 14.01 10.57 24 .58 46.00 -21.42 AVG

9 5.4600 28.37 10.51 38.88 60.00 -21.12 (]
10 5.5274 11.46 10.51 21.97 50.00 -28.03 AVG
11 13.6320 26.98 10.84 37.82 60.00 -22.18 QF

12 13.7713 14.90 10.84 2574 50.00 -24.26 AVG

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = (LISN, ISN, PLC or Current Probe) Factor + Cable Loss +Attenuator
(3) Margin = Result - Limit
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EUT: Driveri Model Name. D-450
Temperature: 25.8°C Relative Humidity: 52%
Probe: Neutral Test Power: AC 110V/60Hz
Test Mode: X Test Result: Pass
Standard: (CE)FCC PART 15 E_QP
1200 dBuVY
110
100

90

80

70

40

10
0.0

60 \
50 j\

" Vw
20
0

FCC Part 15B Class B Conduction[QPF)

|
FCC Part|15B |Clags B Conduction [AVG)

7 3

11

2

peak

AYG

0.15

MHAz)

Reading Comrect Measure-

No. Mk.  Freq.  Level Factor ~ ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector
1 0.1635 4193 10.89 5282 6528 -12.46 QP
2 0.1650 2272 10.95 3367 5520 -21.53 AVG
3 0.5055 3296 10.73 4369 56.00 -12.31 QP
4 * 0.5100 2507 10.73 3580 46.00 -10.20 AVG
5 1.6394 26.52 10.31 36.83 56.00 -19.17 QP
6 1.6484 16.41 10.31 26.72  46.00 -19.28 AVG
7 3.8445 28.11 10.43 38.54 56.00 -17.46 QP
8 3.8894 14.94 10.41 2535 46.00 -2065 AVG
9 54555 28.39 10.29 38.68 60.00 -21.32 QP
10 54960 14 .84 10.29 2513 50.00 -24.87 AVG
11 13.6275 26.58 10.29 36.87 60.00 -23.13 QP
12 13.7759 15.33 10.29 2582 50.00 -24.38 AVG

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = (LISN, ISN, PLC or Current Probe) Factor + Cable Loss +Attenuator
(3) Margin = Result — Limit
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10. CONDUCTED SPURIOUS EMISSIONS
Test Requirement: FCC Part 15 C section 15.407

(d) In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating. the radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power. Based on either an RF conducted or a radiated
measurement. Provided the transmitter demonstrates compliance with the peak
conducted power limits.

Test Method: ANSI C63.10: Clause 6.7

Test Status: Pre-Scan has been conducted to determine the worst-case
mode from all possible combinations between available
modulations, data rates and antenna ports (if EUT with
antenna diversity architecture). Following channel(s) was
(were) selected for the final test as listed below.
Pre-test the EUT under 2 modes: power-supplied by using the
AC adapter and power-supplied by using internal battery.
After pre-testing, we found the worst case is the test mode of
EUT power-supplied by using internal battery.

Test Configuration:

Spectrum Analyzer

o o
/\\ | o o
o o

=T 1] 227 BT

Non-Conducted Table

Ground Reference Plane

Test Procedure:

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the spectrum
analyzer or power meter.

2. Set the spectrum analyzer: RBW=100 KHz, VBW = 300KHz. Sweep = auto; Detector Function = Peak. Trace
= Max Hold, Scan up through 10th harmonic.

3. Measure the Conducted Spurious Emissions of the test frequency with special test status.
Repeat until all the test status is investigated.
Report the worse case.
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11. ANTENNA REQUIREMENTS

11.1.  Limit

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

11.2. EUT ANTENNA

The antennas used for this product are Flexible PCB Antenna and that no antenna other than that furnished by the
responsible party shall be used with the device, the maximum peak gain of the transmit antenna is 5.5 dBi. and the
antenna connector is designed with permanent attachment and no consideration of replacement. Therefore the EUT is
considered sufficient to comply with the provision.

**End of Report**
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